
Drost Machines BV 
Utrechtsestraatweg 204 
3911 TX RHENEN 
 
Ordering parts: 
Tel:   0031 317 650 350 
Fax:  0031 317 650 351 
E-mail: parts@nimos.nl 
Website www.nimos.nl 

 
 
 

Version 1.0 

mailto:parts@nimos.nl


Parts Manual DM-Trac MD-2900  

Page 2  Version 1.0 

  
  



Parts Manual DM-Trac MD-2900  

Page 3  Version 1.0 

  



Parts Manual DM-Trac MD-2900  

Page 4  Version 1.0 

I. Front unit 

36C-5330 

36C-5332 

36C-5311 

38-0605 

36-1613 

34-0324 

34-0327 

34-0630 

24-3636 

36C-5312 

36C-5313 

38-0607 



Parts Manual DM-Trac MD-2900  

Page 5  Version 1.0 

  

Part code Description 

36C-5311 Wear pleat 

36C-5332 Lift arm right side 

36C-5330 Lift arm left side 

34-0630 Locker Spring 

24-3636 Adjuster ring 

36C-5312 Fork front Wheel 

36C-5313 Axle front Wheel 

38-0607 Front wheel 

38-0605 Front Rol 

36-3613 Axle for front Rol 25mm 

  

34-0324 Pin 19 mm 

34-0327 Pin 22 mm 

  

  



Parts Manual DM-Trac MD-2900  

Page 6  Version 1.0 

 

II. Side unit  
 
 
 
 
 
 
 
 
 
 

 

 
  

36C-5313 

38-0607 

38-0608 

38-0608 

36C-7026 

38- 

20-2117 



Parts Manual DM-Trac MD-2900  

Page 7  Version 1.0 

Part code Description 

  

38-0607 Wheel 

36C-5313 Axle Wheel 

38-0608 Side rol 

20-2103 Absorber 

36C-7026 Transport security 

20-2117 Schock absorber side deck 

  

  

  

  

  

  

  

 
  



Parts Manual DM-Trac MD-2900  

Page 8  Version 1.0 

1. Explo Side mowing deck  
 
 
 
  



Parts Manual DM-Trac MD-2900  

Page 9  Version 1.0 

 
 

Part code Description 

30-0912 Friction bearing 

24-3303 dish feathers 

20-1549 V-belt XPA 1900 

24-2482 Nut M 20x1,5 

24-1257 Bolt  M16x130 

11-1215 Seal-kit cilinder  

24-1263 Bolt M16 

36-1609 V-belt pulley Cutting Knife 

36-1608 Rings 

36-1610 V-belt pulley Hydromotor 

32-9910 Cutting Knife 

32-9910 Nut Protection  

38-0607 Front wheel 

36-1612 Axle Mounting complete Pre-mounted 

36C-5312 Axle front Wheel 

 
  



Parts Manual DM-Trac MD-2900  

Page 10  Version 1.0 

3. Belt drive   

M12x300 

14-0606 

20-1549 



Parts Manual DM-Trac MD-2900  

Page 11  Version 1.0 

 
 
 

Part code Description 

14-0606 Handle 

38-0608 Side rol 

20-1549 V-belt XPA 1900 side deck and Main deck 



Parts Manual DM-Trac MD-2900  

Page 12  Version 1.0 

  

36-1609 

36-1603 

30-0649 

36-1607 

32-9910 

32-9911 

38-1604 

24-2482 24-3330 

36-1612 complete 

pre-mounted 



Parts Manual DM-Trac MD-2900  

Page 13  Version 1.0 

 
 
 

Part code Description 

36-1603 Axle 

36-1604 Shim 

36-1607 Mounting bracket Cutting knife 

32-1911 Nut protection  

36-1609 V-snaarschijf mes dub. SPA 

24-3330 Locker ring 

24-2482 Lock nut 

32-9910 Cutting knife 

36-1612 Axle Mounting complete Pre-mounted 

38-1604 Distant ring 

36-1612 Complete unit pre-mounted 

 
  



Parts Manual DM-Trac MD-2900  

Page 14  Version 1.0 

III. Hydraulics components 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 

  

  

08-1248 

08-0705 

08-2119 

95-0614 

08-0706 

08-0707 

08-2459 

08-2447 

08-2466 

16-0621 



Parts Manual DM-Trac MD-2900  

Page 15  Version 1.0 

 
 
 

Part code Description 

08-2119 checkvalve 

08-1248 Pressure valve side deck 

95-0614 Motor flench 

08-0706 Bearing Mounting bracked  

08-0705 Gear 

08-0707 Hydro motor 

08-2447 Operating valve 

08-2466 Hirschman plug 

08-2459 Valve coil 

16-0621- Sensor 

 
  



Parts Manual DM-Trac MD-2900  

Page 16  Version 1.0 

 


